CAL-TECH TESTING, INC. |, e

ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 » (386) 755-3633 = Fax (386) 752-5456 13
7540 103rd Street, Suite 215, Jacksonville, FL 32210 « (904)381-8901 - Fax (904) 381-8902 LAB NO.: 438

W<~ COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase llI
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
f_f Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 3000 7.8
Q days: 28
% Mix Type:
b Normal Wt. [] Lightweight (I Mortar Mix ] Pump Mix [ ] Grout [ other:
"'o" Plasticizer Added: (] Yes No If "Yes", (] At Plant  [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
09/18/23 - 4:10 AM M. Hopkins
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< - - 10 Dark
O [Extra Water Added at Job Site: Yes 7INo If"Yes" gal.:. - Extra Water Authorized by:
m /] =
< Cy.l == -
;' Plasticizer Added at Job Site: gal.: i l cy.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 8.5 72 79 ---
d Air Content (% by vol.: ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
TH -— Yes [INo [ ] unknown Yes [ ]| No
Location of Concrete Placement: 1st Pour for Mud Slab
SPECIMEN |.D. LAB NO DATE RECEIVED IN LAB|  DATE TESTED (dASyE) DI;T:; SPEC:\“;E; (S:Ein_) TO(Z:L'H';CS’;\D TEST ;T:SNGTH F;liiS:E TESTED BY
A 09/19/23 09/25/23 7 4.02 12.69 50,550 3980 5
B 09/19/23 10/16/23 28 4.02 12.69 73,440 5790 4
C 09/19/23 10/16/23 28 | 4.02 12.69 68,850 5430 4
D 09/19/23 HOLD H
E
F
G
REMARKS: —— T T—=3 m. tanvrm
] P
A X R \
P \_____\1 - / - ,"
The test results presented in this report are specific only to the samples tested at the lime of Type 1 Ty T
testing. The test was performed in accordance with generally accepled ds and d i on Bath et tons T o o ,ﬁ‘,";.’.,‘,’,‘ﬂ;"":‘::'.“,.:‘”‘w:.‘.'_
Since material conditions can vary between test locations and change with time, sound judgemem g et e e o e ormed cones
shauld be exercised with time, sound judgement should be exercised with regard 1o lhe use and
interpretation of the data. This report shall not be reproduced without priar approval of the author. /-
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CAL-TECH TESTING, INC.

FILE NO.:

t=sting. The test was performed in accordance with generally accepled me

The test results presented in this report are specific only to the samples tested at the time of

thods and slandards

Since material conditions can vary between test locations and change with time, sound judgement

23-00297-01
ENGINEERING & TESTING LABORATORY (-YLINDER SET NO:
P.O. Box 1625 Lake City, FL 32056 * (386) 755-3633 = Fax (386) 752-5456 14
7540 103rd Street, Suite 215, Jacksonville, FL 32210  (304)381-8901 « Fax (904) 381-8902 LAB NO.: 439
COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase III
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
E Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 3000 7.9 o
a days: 28
g Mix Type:
b Normal Wt. [ Lightweight [ Mortar Mix ~ [_] Pump Mix [ Grout [] other:
g Plasticizer Added: [ Yes No If "Yes", (] AtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
09/18/23 4:01 AM 4:43 AM M. Hopkins
E Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 67 14476 10 Dark
g Extra Water Added at Job Site: [ ves No [If"Yes" gal. = Extra Water Authorized by:
b CY.. === .
_;' Plasticizer Added at Job Site: gal.: C.y.li
% Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
fa) 6.5 72 80 —
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-309:
i - Yes [_INo [ ] Unknown Yes [ ]No
Location of Concrete Placement: 1st Pour for Mud Slab
SPECIMEN I D. LAB NO DATE RECEIVED IN LAB|  DATE TESTED (:fyf) = : E(i: SPEC:‘;E;Z?“ ) T"(;ﬁtn';cs’)m TEST anliNGT“ FLXZETS;E TESTED BY
A 09/19/23 09/25/23 7 4.02 12.69 53,670 4230 4
B 09/19/23 10/16/23 28 | 4.02 12.69 75,020 5910 4
C 09/19/23 10/16/23 28 | 4.02 12.69 69,550 5480 4
D 09/19/23 HOLD H
E
F
G
REMARKS: ——J [—=m =5 mm
| N yf I\ !
P4 ZaN B A d

Type 1
Reassonsbly wal-formmed
conas on both ands, laes

than 1 In. {25 mm] of

Colummner verlical cracking
Trough both ends, no weall-

Type 3 |

formed cones

cracking through caps dufined Cone on other end
should be exercised with time, sound judgement should be exercised with regard fo the use and
interpretation of the data, This report shall not be reproduced without prior approval of the author E [~ [~ .
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FILE NO.:
CAL-TECH TESTING, INC. 230026701
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 - (386) 755-3633 » Fax (386) 752-5456 15
7540 103rd Street, Suite 215, Jacksonville, FL 32210 » (904)381-8901 - Fax (904) 381-8902 LAB NO.: 440
‘"“*M‘umw"' COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase 111
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
ﬁ Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: - 3000 _ 7.9 .
o days: 28
(ZD Mix Type:
b Normal Wt. [] Lightweight [] Mortar Mix ~ [_] Pump Mix [ ] Grout [] other:
I.IQ.I Plasticizer Added: [ Yes No If "Yes", (1 AtPant [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
09/18/23 6:07 AM 6:53 AM M. Hopkins
< Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
[
< 66 144481 10 Sunrise
:Qn Extra Water Added at Job Site: [ Yes No If"Yes" gal.. - - Extra Water Authorized by:
< cy.. - .
%' Plasticizer Added at Job Site: gal.: C.y.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 9 74 80 —
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
™ - Yes [JNo [ ] Unknown Yes [ JNo
Location of Concrete Placement: 1st Pour of Mud Slab
SPECIMEN |.D. LAB NO, DATE RECEIVED IN LAB|  DATE TESTED (::E) DIATT;T) SPECL“;ETSI;?EM ) To(;:l'l‘n‘:z;m TEST ;TSNGTH F;:F;S:E TESTED BY
A 09/19/23 09/25/23 7 4.02 12.69 52,420 4130 4
B 09/19/23 10/16/23 28 | 4.02 12.69 68,770 5420 4
Cc 09/19/23 10/16/23 28 | 4.02 12.69 72,310 5700 4
D 09/19/23 HOLD H
E
F
G
REMARKS: — |.._‘.,|.,. Prorg— =
/ -‘_\ _."
1% [0 \
t/‘(\ \i P RN 5\ |
The test results presented in this report are specific only to the samples tested at the time of Tywo 1 Type 2 S T B
testing. The test was performed in ce with g y i methods and standards s G B et e o el ot erae. e
Since material conditions can vary between test locations and change wilh time, sound judgement LR b el s Ce e T ot
should be exercised with time, sound judi should be ised with regard to the use and
Inlerpretation of the data. This repori shall nol be reproduced without pricr approval of the author Vil
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FILE NO.:
CAL-TECH TESTING, INC. 23-00287-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056  (386) 755-3633 » Fax (386) 752-5456 16
7540 103rd Street, Suite 215, Jacksonville, FL 32210 » (904)381-8901 « Fax (904) 381-8902 LAB NO.: 441
ety COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase lll
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
|<_I Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 3000 7.9 s
o days: 28
(ZD Mix Type:
b Normal Wt. [] Lightweight [ Mortar Mix ] Pump Mix [ ] Grout (] other:
"'QJ Plasticizer Added: {1 Yes No If "Yes", [JAtPant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
09/18/23 -— 8:14 AM M. Hopkins
< Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
[
g 65 144487 - Sunny
S Extra Water Added at Job Site: [ Yes No If"Yes" gal.. -- Extra Water Authorized by:
< C.Y.. === .
: Plasticizer Added at Job Site: gal.: C.Y.
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 8 70 80 e
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
[T - Yes [INo [ Unknown Yes [ |No
Location of Concrete Placement: 1st Pour for Mud Slab
SPECIMEN I.D. LAB NO DATE RECEIVED IN LAB|  DATE TESTED (:;E) = ATE(;_T) SFEC:;Z ‘?:Em ; To(z:tn;c:;m TEST ZT:IE)NGT“ F;Zig;E TESTED BY
A 09/19/23 09/25/23 7 4.02 12.69 47,870 3770 5
B 09/19/23 10/16/23 28 | 4.02 12.69 63,330 4990 4
C 09/19/23 10/16/23 28 | 4.02 12.69 65,250 5140 4
D 09/19/23 HOLD H
E
F
G
REMARKS: ——J=—=n e ] _
\\ \(/
L A<d VN | f\ J/u
The test resulls presented in this report are specific only to the samples tested at the time of Type 1 Type 2 Type .
testing. The lest was performed in accordance wilh generally accepted methods and standards. e on Dot onds Jons PRAS i Rpbsplioiti=g e ot aran e et
Since material conditions can vary between lest locations and change with time, sound judgement Pt ot Il e e e formed cones
should be exercised with time, sound judgement should be exercised wilh regard io lhe use and
interpretalion of the data. This report shall not be reproduced without prior approval of the author. | v [z ~
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on Lesy, CAL'TECH TESTING, INC NS 23-00297-01

74 A, ‘23, ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
i i P.0. Box 1625 Lake City, FL 32056 « (386) 755-3633 » Fax (386) 752-5456 17
ﬁ,}_ = 7540 103rd Street, Suite 215, Jacksonville, FL 32210 - (904)381-8901 » Fax (304) 381-8902 LAB NO.: 442
= =
E NGS5 cone¥
Oy ey
T COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Il|
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
ﬁ Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: - 3000 7.9 —
(=] days: 28
5 Mix Type:
5 Normal Wt. [ Lightweight O Mortar Mix [ Pump Mix [ ] Grout [ other:
"g Plasticizer Added: [ Yes No If "Yes", [JAtPlant  [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
09/18/23 - 10:50 AM M. Hopkins
& Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< -— -- 10 Sunny
2 Extra Water Added at Job Site: [ Yes No [If"Yes" gal. -- - Extra Water Authorized by:
P~ cy. =— .
;’ Plasticizer Added at Job Site: gal.: : cy.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 10.5 79 82 —
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
w - Yes [JNo [ ] Unknown Yes [ |No
Location of Concrete Placement: 1st Pour for Mud Slab
SPECIMEN 1.D. LAB NO DATE RECEIVED IN LAB|  DATE TESTED (':;'i) = AT_ E(f:) SPEC:';EE}:ffm ) TO(TP:I'J'H';C:;‘D TEST ;T:E)NGTH F;;f;S;E TESTED BY
A 09/19/23 09/25/23 7 4.02 12.69 34,820 2740 5
B 09/19/23 10/16/23 28 | 4.02 12.69 51,270 4040 4
(5 09/19/23 10/16/23 28 | 4.02 12.69 48,420 3820 4
D 09/19/23 HOLD H
E
F
G
REMARKS: T et _
S X 110
i i \ TN = N

The test results presantad in 1his rapon are specific only fo the samples tested at the fime of Ty 1 Typa = i Trr.b’ﬂ 3 i
i ; Foe N tarrroa Vi T IRt e serticel Grmchi
{esting. The {est was performed in accordance with generally accepted methods and standards, Bo sl onztlonal dhegesttiiufiroant R Hierpelie e Tt Pt bl St it
fesermesd Cowums

Since material conditions can vary between test locations and change with time, sound judgement e . ) ot

shouid be exercised wilh time, sound judgement should be exercised with regard to lhe use and

interpretation of the data. This report shall not be reproduced wilhout prior approval of the author, [
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CAL-TECH TESTING, INC.

ENGINEERING & TESTING LABORATORY
P.0. Box 1625 Lake City, FL 32056 « (386) 755-3633  Fax (386) 752-5456
7540 103rd Street, Suite 215, Jacksonville, FL 32210 - (904)381-8901 » Fax (304) 381-8902

FILE NO.:

23-00297-01

CYLINDER SET NO.

18

LAB NO.:

443

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase I
Project Location: Lake City, FL
Project Contractor; Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
S Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 3000 - 7.9 .
(] days: 28
g Mix Type:
b Normal Wt. (] Lightweight [ Mortar Mix [ | PumpMix  [] Grout ] Other:
Ié" Plasticizer Added: [7 Yes No If "Yes", (] At Plant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
09/19/23 3:55 AM 4:39 AM M. Hopkins
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 66 144510 10 Night
g Extra Water Added at Job Site: [ Yes No [f"Yes" gal: - B Extra Water Authorized by:
< C.Y.. - _
: Plasticizer Added at Job Site: gal.: cy.:
5 Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 8.5 62 82 -—-
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
o — Yes [JNo [ ] Unknown Yes [ ]No
Location of Concrete Placement: 2nd Pour of Mud Slab
SPECIMEN 1.D. LAB NO DATE RECEIVED IN LAB|  DATE TESTED (:SE) = ATE“";_T) SPEC:‘;Z': (ss‘jEm ; To(;:tn:‘;’;w TEST ;T:I_E)"GTH F;;':;ETS:E TESTED BY
A 09/20/23 09/26/23 7 4.02 12.69 35,880 2830 5
B 09/20/23 10/17/23 28 4.02 12.69 57,770 4550 4
C 09/20/23 10/17/23 28 4.02 12.69 56,760 4470 4
D 09/20/23 HOLD H
E
F
G
REMARKS: ‘ e —
. »
S PX f L
AN ~ \\ |~ \_ i '\‘1\.
The test results presented in Lhis report are specific only to the samples tested at the time of Type 2 ) Type 3 3
testing. The test was performed in accordance with generally d methods and ; ;?::?;‘:':;.:‘:”.:L‘:"I:’.". Rhtoibreiietdanip e boritint ol ﬁ?&:!‘i:ﬁ%iﬁ;:.
Since material conditions can vary between test localions and change with time, sound judgement iy el ot e e e o e e tormed conen
should be exercised with time, sound judgement should be exercised with regard {o the use and
Interpretation of the dala. This report shall not be reproduced without prior approval of the author. [~ -
\“ — “‘,‘“u'lﬂ gy,
Type 4 Ao s N » 1,
g e SRR SO SRl
S S AL e/ 4 %
Respectfully Submitted, ? - o"—_
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CAL-TECH TESTING, INC.

FILE NO.:

23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 = Fax (386) 752-5456 19
7540 103rd Street, Suite 215, Jacksonville, FL 32210 « (904)381-8901 » Fax (904) 381-8902 LAB NO.: 444
COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase lI
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
S_ Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 3000 7.8
(a] days: 28
5 Mix Type:
% Normal Wt. [] Lightweight (I Mortar Mix ] Pump Mix [ ] Grout [] other:
g Plasticizer Added: [ Yes No If "Yes", [Jatplant [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
09/19/23 --- 5:00 AM M. Hopkins
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< -— - 10 Dark
g Extra Water Added at Job Site: [ Yes No If"Yes" gal.. - B |Extra Water Authorized by:
=3 Cy.. = .
;' Plasticizer Added at Job Site: gal.: C.y.!
‘Cu Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 (Wet Weight (p.c.f.):
a 8 62 82 —
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
i - Yes [JNo [ ] Unknown Yes [ JNo
Location of Concrete Placement: 2nd Pour of Mud Slab
SPECIMEN |.D. LAB NO DATE RECEIVED IN LAB|  DATE TESTED (fy: DI:T:; SFE:;“;: Z‘:Em . To(xl';nﬁ;m TEST ZTfﬁNGTH F;YAZETL?;E TESTED BY
A 09/20/23 09/26/23 7 4.02 12.69 37,770 2980 5
B 09/20/23 10/17/23 | 28 | 4.02 12.69 62,180 4900 4
C 09/20/23 10/17/23 28 | 4.02 12.69 60,350 4760 4
D 09/20/23 HOLD H
E
F
G
REMARKS: | — | =—=sin1zamm T
b /\X\_ E L | k
TNy - I \._‘ J"‘- I||
The test results presented in this report are specific only to the samples tested at the time of Type 1 Wen_'omm oo one Cdumnam; croching

tasting, The test was performed in accordance with generally accepted methods and standards
Since material conditions can vary between tesl locations and change with lime, sound judgemeni
should be exercised with time, sound judgement should be exercised with regard to the use and
Interpretation of the data. This report shall not be reproduced without prior approval of the author

Respectfully Submitted,

CAL-TECH TESTING, INC.
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. FILE NO.:
o f‘-*_s ; CAL'TECH TEST'NG, INC 23-00297-01
¢ ‘ ‘% ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
§ P.O. Box 1625 Lake City, FL 32056 » (386) 755-3633 » Fax (386) 752-5456 20
::1 § 7540 103rd Street, Suite 215, Jacksonville, FL 32210 « (904)381-8901 « Fax (904) 381-8002 LAB NO.: 445
2\ F
- ‘(‘ - {,‘UNL e
e COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase |l|
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
'<_I Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 3000 7-9 .
(a] days: 28
% Mix Type:
b Normal Wt. [ Lightweight [ Mortar Mix ~ [] Pump Mix ] Grout [] other:
g Plasticizer Added: [ Yes No If "Yes", (] AtPlant [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
09/19/23 5:17 AM 5:48 AM M. Hopkins
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 68 144515 10 Dark
g Extra Water Added at Job Site: (] Yes No [F"Yes" gal: - Extra Water Authorized by:
< C.y.. =-— .
; Plasticizer Added at Job Site: gal.: C.y.:
5 Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 9 63 82 —
d Air Content (% by vol.):  ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
T8 - Yes [ |No [ ] Unknown Yes []No
Location of Concrete Placement: 2nd Pour of Mud Slab
SPECIMEN |.D. LAB NO DATE RECEIWVED IN LAB DATE TESTED (:aGyE) DIPTIZ?; SPEC:;EE': ?stm ) TO(.;Z\IIIHIECS);\D TEST (SPTSRIE)NGTH F;YAZ?I'L?;E TESTED BY
A 09/20/23 09/26/23 7 4.02 12.69 36,640 2890 3
B 09/20/23 10/17/23 28 | 402 12.69 72,420 5710 4
C 09/20/23 10/17/23 28 | 4.02 12.69 69,880 5510 4
D 09/20/23 HOLD H
E
F
G

REMARKS:

Respectfully Submitted,

The test resuits presented in this report are specific only to the samples tested at the time of
testing. The lest was performed in accordance wilh generally accepted melhods and slandards.
Since material conditions can vary between test locations and change with time, sound jud;

Eed

N

N

should be exercised with lime, sound judgement should be exercised with regard to the use and
interpretalion of the data. This repori shall not be reproduced without prior approval of the author.
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CAL-TECH TESTING, INC T
3 . 23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.;
P.0. Box 1625 Lake City, FL 32056 » (386) 755-3633 « Fax (386) 752-5456 21
7540 103rd Street, Suite 215, Jacksonville, FL 32210 = (904)381-8901 » Fax (904) 381-8902 LAB NO.: 446
o COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client; Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase ||
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
E Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: - 3000 7.9 .
(] days: 28
(% Mix Type:
b Normal Wt. [ Lightweight O Mortar Mix ] PumpMix [ ] Grout [ other:
I.In.l Plasticizer Added: []Yes No If "Yes", [ JAtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
09/19/23 --= 6:55 AM M. Hopkins
E Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
<< - - 10 Sunrise
g Extra Water Added at Job Site: (] Yes No If"Yes" gal.. - Extra Water Authorized by:
P Cy.: - .
; Plasticizer Added at Job Site: gal.: C.y.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 [Wet Weight (p.c.f.):
a 9 65 85 -a-
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
TS - Yes [ JNo [} Unknown Yes [ INo
Location of Concrete Placement: 2nd Pour of Mud Slab
SPECIMEN I.D LAB NO. DATE RECEIVED IN LAB DATE TESTED (:aGyS) DIATTi?; SPE:LL:!EEP:\ '-:iEm) TO(‘;:tnLdeD TEST (SPT:II.E)NGTH F‘I;vAT:E'S;E TESTED BY
A 09/20/23 09/26/23 7 4.02 12.69 39,420 3110 3
B 09/20/23 10/17/23 28 | 4.02 12.69 72,350 5700 3
C 09/20/23 10/17/23 28 | 4.02 12.69 71,170 5610 4
D 09/20/23 HOLD H
E
F
G

REMARKS:

[~ 2

<

i

#

T [T

The test results presented in this report are specific only to the samples tested at the time of
testing, The tesl was performed in accordance wilh generally accepled methods and standards
Since material condilions can vary between test locations and change with time, saund judgement
shouid be exercised with time, sound judgemnent should be exertised with regard to the use and
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interpretation of the data. This report shall not be reproduced without prior approval of the author. ; [~
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FILE NO.:

e Tes CAL-TECH TESTING, INC. 23-00207-01
3 ‘5,, ENGINEERING & TESTING LABORATORY f-YLINDER SETNO.=
i P.O. Box 1625 Lake City, FL 32056 » (386) 755-3633 = Fax (386) 752-5456 22
é‘ § 7540 103rd Street, Suite 215, Jacksonville, FL 32210 » (304)381-8901 « Fax (904) 381-8902 LAB NO.: 447
% &
K N coneTALE
HerEcaen COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Il
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
S Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 3000 7.9 -
o days: 28
g Mix Type:
b Normal W, [] Lightweight [ Mortar Mix  [] Pump Mix  [] Grout ] other:
I.ln.l Plasticizer Added: [ Yes No If "Yes", [] At Plant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
09/19/23 - 8:50 AM M. Hopkins
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< i v 10 Sunny
2 Extra Water Added at Job Site: [ Yes No If"Yes" gal: - Extra Water Authorized by:
< Cy.. == -
: Plasticizer Added at Job Site: gal.: C.y.:
‘!:“ Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
6 67 s =
(m]
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
[T —- Yes [ INo [ ] Unknown Yes [ ]No
Location of Concrete Placement: 2nd Pour of Mud Slab
SPECIMEN 1.D. LAB NO DATE RECEIVED iN LAB|  DATE TESTED (:‘35) D»\TT:T) SPECL“;EE: Z’:'Em : T"(E:tnfs’;‘f’ TEST ;T:S”GTH F;;T:ETS;E TESTED BY
A 09/20/23 09/26/23 7 4.02 12.69 37,660 2970 5
B 09/20/23 10/17/23 28 4.02 12.69 68,750 5420 4
C 09/20/23 10/17/23 28 | 4.02 12.69 66,610 5250 4
D 09/20/23 HOLD H
E
F
G

REMARKS:

Respectfully Submitted,
CAL-TECH TESTING, INC.

The test results presented in this repori are specific only lo the samples tested at the time of
tz5ting. The test was performed in accordance with generally accepled melhods and standards
Since material conditions can vary between test locations and change with lime, sound judgement
should be exercised with time, sound judgement should be exercised with regard lo lhe use and
interpretation of the data, This repori shall not be reproduced without prior approval of the author
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FILE NO.:
CAL-TECH TESTING, INC. 23-00267-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 » Fax (386) 752-5456 23
7540 103rd Street, Suite 215, Jacksonville, FL 32210 » (904)381-8901 « Fax (904) 381-8902 LAB NO.: 452
ey COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase 1|
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
E Specified Strength for Structure: Slump (inches): Air Content (percent):
-4 psi: 3000 7.9 .
(m] days: 28
g Mix Type:
& Normal Wt. [] Lightweight [ Mortar Mix [ ] Pump Mix [ ] Grout [] other:
g Plasticizer Added: [ Yes No If "Yes", [ atplant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
09/20/23 —_ 5:30 AM M. Hopkins
IS Concrete Truck No.; Ticket No.: Size of Load (c.y.): Weather Conditions:
g - - 10 Night
2 Extra Water Added at Job Site: [ Yes No If"Yes" gal.. - B - Extra Water Authorized by:
< Gyl - .
; Plasticizer Added at Job Site: gal.: C.Y.:
% Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
o 9 63 82 ==
d Air Content (% by vol.: ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
™ - Yes [ INo [ ] Unknown Yes [ ]Ne
Location of Concrete Placement: 3rd Pour of Mud Slab
SPECIMEN 1.D. LAB NO DATE RECEIVED IN LAB|  DATE TESTED (:Sy: DlATT;T) SPECL“;EE': Tslein_) TO(Z‘:“';”:‘:;*D TEST (SPT:SNGTH F;:F;S:E TESTED BY
A 09/21/23 09/27/23 7 4.02 12.69 44,630 3520 5
B 09/21/23 10/18/23 28 | 4.02 12.69 86,090 6780 4
(o 09/21/23 10/18/23 28 | 4.02 12.69 83,630 6590 4
D 09/21/23 HOLD H
E
F
G
REMARKS: —J [——m @ i B
._/x‘\_\l £ N |- ‘\.\“ A % K

The lest results presented in this report are specific only to the samples tested at the time of
testing. The test was performed in with 1] d melhods and standards
Since material conditions can vary between tes localions and change with time, sound judgement
should be exercised wilh time, sound judgemeni should be exercised wilh regard to the use and
interpraiation of the data. This report shall not be reproduced without prior approval of the author.

Respectfully Submitted,
CAL-TECH TESTING, INC.
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FILE NO.:
CAL-TECH TESTING, INC. 23-00267-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 » (386) 755-3633 * Fax (386) 752-5456 24
7540 103rd Street, Suite 215, Jacksonville, FL 32210 - (304)381-8901 » Fax (904) 381-8902 LAB NO.: 453
COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase |l|
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
E Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 3000 7.9 =
(a] days: 28
5 Mix Type:
b Normal Wt. (] Lightweight (I Mortar Mix ] PumpMix [ ] Grout [] Other:
"6" Plasticizer Added: [ Yes No If "Yes", [ ] AtPlant [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
09/20/23 - 6:00 AM M. Hopkins
S Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< s - 10 Night
g Extra Water Added at Job Site: ] Yes No [f"Yes" gal.: = Extra Water Authorized by:
< C.Y.l  mem .
: Plasticizer Added at Job Site: gal.: c.y.:!
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
o 9 67 82 —-
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
T - Yes [ |No [ ] Unknown Yes []No
Location of Concrete Placement: 3rd Pour of Mud Slab
SPECIMEN 1.D. LAB NO DATE RECEIVED IN LAB|  DATE TESTED (::,E) D'ATT:T) SPECL“:S\ f:Em) To(l:tnﬁ)m TEST :,T:LE)“GT” F;;Z'ig:E TESTED BY
A 09/21/23 09/27/23 7 4.02 12.69 40,180 3170 4
B 09/21/23 10/18/23 28 | 4.02 12.69 83,440 6580 4
C 09/21/23 10/18/23 28 | 4.02 12.69 81,720 6440 4
D 09/21/23 HOLD H
E
F
G
REMARKS: =S o p—" 1
N X L (LU
e\ ~J P
The test results presented in this report are specific only to the samples tested at the time of Type 1 Type 2
testing. The test was performed in with g y accepted methods and standards. febivindonipiyegrol fhageiots - bvard A e e, eGSOt arce. no seel
Sinca material conditions can vary between fest locations and change wilh lime, sound judgement bty B s Bl [Pt Aty i~ a formed cones
should be exercised with time, sound judgement should be exercised with regard to the use and
interretation of the data. This report shall not be reproduced wilhoul prior approval of the author v -
\\\\\\\\\ﬂ ‘Ar/,,«db’iz’ REILLY i!i;,“ |
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FILE NO.:
CAL-TECH TESTING, INC. 23-00297-01
ENGINEERING & TESTING LABORATORY (- YLINDER SETNG.:
P.O. Box 1625 Lake City, FL 32056 - (386) 755-3633 » Fax (386) 752-5456 25
7540 103rd Street, Suite 215, Jacksonville, FL 32210 + (904)381-8901 » Fax (904) 381-8902 LAB NO.: 454
Ry COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase IlI
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
E Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 3000 7.9 .
o days: 28
5 Mix Type:
& Normal Wt. [} Lightweight (I Mortar Mix ] Pump Mix [ ] Grout [] other:
g Plasticizer Added: [ Yes No If "Yes", [(JAtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
09/20/23 -— 9:00 AM M. Hopkins
S Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< — s 10 Sunny
g Extra Water Added at Job Site: [1Yes No H"Yes" gal.: = Extra Water Authorized by:
< CYy.: == _
; Plasticizer Added at Job Site: gal.: Syt
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
s 71 82 e
(a]
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
i - Yes [ JNo [ ] Unknown Yes [_JNo
Location of Concrete Placement: 3rd Pour of Mud Slab
SPECIMEN |.D. LAB NO DATE RECEIVED INLAB|  DATE TESTED (::/E) DIAT'E“:E SPECLNFLZT\ ?:qZEin 9 To(z:l';n'jz;m TEST ZTENGTH F;;'::ETS;E TESTED BY
A 09/21/23 09/27/23 7 4.02 12.69 38,910 3070 3
B 09/21/23 10/18/23 28 | 4.02 12.69 59,610 4700 4
Cc 09/21/23 10/18/23 28 | 4.02 12.69 62,830 4950 4
D 09/21/23 HOLD H
E
F
G

REMARKS:

The test results presented in this report are specific only to the samples tested at the time of
testing. The test was performed in accordance with generally accepted methods and slandards
Since material conditions can vary between {est locations and change with time, sound judgement
should be exercised with time, sound judgement should be exercised with regard to the use and
interpretation of the data. This report shall nol be reproduced without prior approval of the author

Respectfully Submitted,
CAL-TECH TESTING, INC.
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FILE NO.:
CAL-TECH TESTING, INC. 230026701
ENGINEERING & TESTING LABORATORY CYLINDER SETNO.:
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 * Fax (386) 752-5456 32
7540 103rd Street, Suite 215, Jacksonville, FL 32210 « (904)381-8901 * Fax (904) 381-8902 LAB NO.: 487
"‘r.- 5 .
“rme COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase |
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
E Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 .
(a] days: 28
5 Mix Type:
b Normal Wt. [] Lightweight [JMortar Mix [ ] Pump Mix [ ] Grout [J other:
g Plasticizer Added: [ 1 Yes No If "Yes", []AtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/05/23 2:10 AM 2:50 AM C. Williams
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 72 144705 10 wak
2 Extra Water Added at Job Site: [ Yes No If"Yes" gal: = Extra Water Authorized by:
< C.Yu == -
_;' Plasticizer Added at Job Site: gal.: c.y.
g Slump (inches}): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 4.5 70 86 -—
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
T -— Yes [JNo [ Unknown Yes [ INo
Location of Concrete Placement: Northwest End of Parking Lot
SPECIMEN [.D. LAB NO DATE RECEIVED IN LAB DATE TESTED (:aGyE) Ol ATE(:I; SPEC:;: s(sssiEin ) TO(;:tnlaZ;\D TEST (SF’T:LE)NGTH F;T\;"EI'LCJ’F\F‘E TESTED 8Y
A 10/06/23 10/12/23 7 4.02 12.69 74,390 5860 5
B 10/06/23 11/02/23 28
Cc 10/06/23 11/02/23 28
D 10/06/23 HOLD H
E
F
G
REMARKS: ] Ty o !
S 1% SR
P4 N y Al Il.‘
™ \ , /" \‘L.I » 1/1 'P
The test resulls presented in this report are specific only to the samples tested at the time of Tvpe 1 Tvpe 2 Tyma D
testing The test was performed in accordance with generally accepted methods and standards s meiplgmgios dcpreriicgtoesd el A CrASAR TR Wiy il ot st
Since material conditions can vary between {est locations and change with lime, sound judgement Pl oot il T e tEST
should be exercised wilh time, sound jud i should be ised with regard 1o the use and
inferpretalion of the data. This report shall not be reproduced withoul prior approval of the aulhor ‘/’
Respectfully Submitted, o N
CAL-TECH TESTING, INC. Reviewed By:




FILE NO.:
CAL-TECH TESTING, INC. 23-00267-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 * (386) 755-3633 « Fax (386) 752-5456 33
7540 103rd Street, Suite 215, Jacksonville, FL 32210 » (904)381-8901 » Fax (904) 381-8902 LAB NO.: 488
COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
S Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 4-6 -
(=) days: 28
5 Mix Type:
b Normal Wt. (] Lightweight (I Mortar Mix [ ] PumpMix [ ] Grout ] other:
udl Plasticizer Added: [ Yes No If "Yes", [ JAtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/05/23 2:43 AM 3:30 AM C. Williams
'S Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 71 144710 10 o
2 Extra Water Added at Job Site: [] Yes No [If"Yes" gal: -— ] Extra Water Authorized by:
< CY.: = .
; Plasticizer Added at Job Site: gal.: C.y.:
‘!:u Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
o 5.5 70 84 =
d Air Content (% by vol.):  ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
i - Yes [ INo [ ] Unknown Yes [ ]No
Location of Concrete Placement: Northwest End of Parking Lot
SPECIMEN |.D. LAB NO DATE RECEIVED IN LAB DATE TESTED (:fy: Dll;rfi:-[)- SPEC‘LMREE': (sstm ) TO(:;:tndes);\D TEST (SPT?lE)NsTH F;YAF(;E'S;E TESTED BY
A 10/06/23 10/12/23 7 4.02 12.69 52,390 4130 5
B 10/06/23 11/02/23 28
Cc 10/06/23 11/02/23 28
D 10/06/23 HOLD H
E
F
G
REMARKS: — [ @nmm j = o
P L7 N P P }\

The test results presented in Lhis repori are specific only to the samples tested at the time of
testing. The lest was performed in accordance with generally accepted methods and standards.
Since material condifions can vary between tes( locations and change with time, sound judgement

should be exercised wilh time, sound ji 1t should be

interpretation of the dala  This report shall not be reproduced without prior approval of the author

Respectfully Submitted,
CAL-TECH TESTING, INC.
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CAL-TECH TESTING, INC.

FILE NO.:

23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.;
P.O. Box 1625 Lake City, FL 32056 » (386) 755-3633 » Fax (386) 752-5456 34
7540 103rd Street, Suite 215, Jacksonville, FL 32210 » (904)381-8901 + Fax (904) 381-8902 LAB NO.: 489
T COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Il
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
ﬁ Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 4-6 -
o days: 28
5 Mix Type:
b Normal Wt. [] Lightweight I Mortar Mix [ Pump Mix [ ] Grout [ other:
"IQJ Plasticizer Added: [] Yes No If "Yes", (] AtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/05/23 3:41 AM 4:15 AM C. Williams
< Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
[
< 72 144715 10 -
g Extra Water Added at Job Site: [ Yes No [f"Yes" gal: -- Extra Water Authorized by:
P Cy.: = .
;' Plasticizer Added at Job Site: gal.: c.y.
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 5.5 70 83 =
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
TS - Yes [JNo [ ] Unknown Yes [ _|No
Location of Concrete Placement: Northwest End of Parking Lot
SPECIMEN | D. LAB NO. DATE RECEIVED IN LAB DATE TESTED (:aGyE) ol ATIZ?; SPEC:‘:!EE‘.:?;EEM ) TO(:;;:IJHI;CS);\D TEST ;T:F)NGTH F;YA;?I'LCJ):E TESTED BY
A 10/06/23 10/12/23 7 4.02 12.69 63,120 4970 5
B 10/06/23 11/02/23 28
C 10/06/23 11/02/23 | 28
D 10/06/23 HOLD H
E
F
G

REMARKS:

Tha test resuits presented in (his report are specific only to the samples tesled al lhe time of
tesling, The test was performed in accordance wiih generally accepied methods and standards.
Since matenial conditions can vary between test locations and change with time, sound judg:

| 1 in 125 mm)

e 1
Reasonably wall-lormaed
cones on both onds, lass

Tan 1 in. |25 mm] of

sheuld be exercised with time, sound judgement should be exercised with regard to the use and
interpratation of the data This report shall not be reproduced without prior approval of the author.

Respectfully Submitted,
CAL-TECH TESTING, INC.
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CAL-TECH TESTING, INC. [™™ o

ENGINEERING & TESTING LABORATORY YLINDER SET NO.:
P.0. Box 1625 Lake City, FL 32056 « (386) 755-3633 « Fax (386) 752-5456 35
7540 103rd Street, Suite 215, Jacksonville, FL 32210  (904)381-8901 - Fax (904) 3818902 |LAB NO.: 490

e =
e %
Ul pna A

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase lll
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
& Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: o 4000 46 -
o days: 28
5 Mix Type:
7 Normal Wt. [ Lightweight [IMortar Mix ] Pump Mix [ ] Grout [] other:
g Plasticizer Added: [ Yes No If "Yes", (] AtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/05/23 4:21 AM 5:03 AM C. Williams
< |Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
=
< 70 144720 10 iz
S Extra Water Added at Job Site: [Jes No If"Yes" gal: -- Extra Water Authorized by:
=3 CY.. wes o
: Plasticizer Added at Job Site: gal.: C.y.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 5.5 70 85 -
d Air Content (% by vol.). ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
i - Yes [ INo  [] Unknown Yes [ ]No
Location of Concrete Placement: Northwest End of Parking Lot
SPECIMEN LD LAB NO DATE RECEWED IN LAB|  DATE TESTED (:‘;E) = AT ff]'T) SPECL"LEE’SS'EEM ; TO(ICL';”:C:)AD TEsT ZTSNGTH F;VAZETS:E TESTED BY
A 10/06/23 10/12/23 7 4.02 12.69 66,420 5230 5
B 10/06/23 11/02/23 28
C 10/06/23 11/02/23 28
D 10/06/23 HOLD H
E
F
G
REMARKS: ——] T e :
'\ s By { ! /{ &
N //‘( )
| N o ,)\ ) }\ | N
Y
The test results presented in this report are specific only to the samples lested at lhe time of § Type 1 Type 2 Type 3 .
lesting. The test was performed in accordance with generally accepted meihods and standards o gl st o enial onal vorian aracks ranmIne R i s, o
Since material conditions can vary between iest locations and change with time, sound judgement raEEinG Froueh Can IS clipgoe iy b RO formed cones
should be exercised with time, sound judgement should be exercised with regard to the use and
Imerpretation of the dala. This report shall not be reproduced without prior approval of ihe author,
Dl-‘lul’.--nliTry:cel\:‘re wniin na S« fr'a:——::n‘:-ﬂ 1
e (e g S Ssna !
Sintinguinb tracn T yge 1 3 '0.‘
Respectfully Submitted, ¥ ;'LLL‘I’ ~
CAL-TECH TESTING, INC. Reviewed By: U/C/ :
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CAL-TECH TESTING, INC.

FILE NO.:

Respectfully Submitted,
CAL-TECH TESTING, INC.

Reviewed By:

23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633  Fax (386) 752-5456 36
7540 103rd Street, Suite 215, Jacksonville, FL 32210 » (304)381-8901 » Fax (904) 381-8902 LAB NO.: 491
COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client; Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase lil
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
E Specified Strength for Structure: Slump (inches): Air Content (percent):
E-4 psi: 4000 46 .
o days: 28
(ZD Mix Type:
b Normal Wt. [] Lightweight [IMortar Mix  [] Pump Mix [ ] Grout [] other:
ud' Plasticizer Added: [ Yes No If "Yes", (] AtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/05/23 5:00 AM 5:47 AM C. Williams
< [Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
=
<< 73 144725 10 -
2 Extra Water Added at Job Site: [] Yes No f"Yes" gal.: -— Extra Water Authorized by:
=3 Gy - .
: Plasticizer Added at Job Site: gal.: C.y.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 5.5 70 84 -
d Air Content (% by vol.):  ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
[T -- Yes [ JNo [ ] Unknown Yes [ ]No
Location of Concrete Placement: Northwest End of Parking Lot
SPECIMEN  D. LAB NO DATE RECEIVED IN LAB| ~ DATE TESTED (:S:) Dl:iﬁ; SPECL“;?:Z'ﬁn_) Tc’(;:tn:‘:;m TEST :::SNGT” FQZES:E TESTED BY
A 10/06/23 10/12/23 7 4.02 12.69 60,300 4750 5
B 10/06/23 11/02/23 28
C 10/06/23 11/02/23 28
D 10/06/23 HOLD H
E
F
G
REMARKS: B e e——
% 2 7 {
P \\ P - ) | I\ N
% . ~ /1)
The test resulls presented in this report are specific only lo the samples tesled at the time of Twgre 1 T z o Tymre s
testing. The test was performed in rdance with pted methods and standards. e Lipdocnplocd it S s it g e chot.onone e S Simanig
Since material conditions can vary between test locations and change with lime, sound judgement [ ohE b inasnr ol O e e Tomin s
should be exercised with time, sound judgement should be exercised with regard 1o ihe use and
interprelation of the data, This repart shall not be reproduced without prior approval of the aulhar, = :;5"
Saa Ly T- - a
goioabihiasaalt”
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FILE NO.:
CAL'TECH TESTING, INC. 23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 » (386)755-3633 » Fax (386)752-5456 37
2907 Spring Glen Road, Jacksonville, FL 32207 » (904)381-8901 « Fax (904)381-3902 LAB NO.: 494
ey COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase ll|
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
S Specified Strength for Structure: Slump (inches): Air Content (percent):
Ee s psi: 4000 46 .
a days: 28
(ZD Mix Type:
s Normal Wt. [] Lightweight [IMortar Mix [ PumpMix [ ] Grout [ other:
g Plasticizer Added: (] Yes No If "Yes", [J AtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/06/23 1:20 AM 2:30 AM M. Hopkins
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 73 144734 10 Dark
S Extra Water Added at Job Site: [ ves No If"Yes" gal.. -- B Extra Water Authorized by:
< Cy.: = N
__c' Plasticizer Added at Job Site: gal.: cy.:!
F\: Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 5.5 71 82 ---
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
T8 - Yes [INo [ Unknown Yes [ |No
Location of Concrete Placement: New Parking Aread
SPECIMEN | D LAB NO DATE RECEIVED IN LAB DATE TESTED (dA:;E) ol ATIZ?; SPEC:;E:\ ZfEm ) Tcﬂ;:tﬂ:z: D TEST (SstR'E)NGTH F;YAZE'S;E TESTED BY
A 10/09/23 10/13/23 7 4.02 12.69 62,300 4910 4
B 10/09/23 11/03/23 28
Cc 10/09/23 11/03/23 28
D 10/09/23 HOLD H
E
F
G
REMARKS: s Y — _
AT AR

The test results presented in this report are specific only to the samples tested at the time of Type 1 tamyPe 2 con Tvpe._aa_ cting

A ) SOy watl- wa- cone ne ey vesrtice crmckin,
lesting. The test was performed in accordance with generally accepted methods and standards B ek e T A et IRArd koo st o N TreUGh Both ends. o vl
Since material condilions can vary between test locations and change with time, sound judgement i e Al OO i Kok g P S ormed conen

should be exercised with time, sound judgement should Lie exercised wilh regard o the use and
Interpretation of the dala. This report shall not be reproduced without prior approval of the author
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CAL-TECH TESTING, INC.

FILE NO.:

R TTTTTIT L

23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 » (386) 755-3633 - Fax (386)752-5456 38
2907 Spring Glen Road, Jacksonville, FL 32207 * (804)381-8901 « Fax (904)381-8902 LAB NO.: 495
COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Il|
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
|<_t Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 .
(o] days: 28
(ZD Mix Type:
o Normal Wt. [ Lightweight I Mortar Mix ] Pump Mix [ ] Grout [] other:
g Plasticizer Added: [ Yes No If "Yes", [J atPlant ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/06/23 1:51 AM 1:59 AM M. Hopkins
< Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
=
< 144736 67 10 Dark
g Extra Water Added at Job Site: (] Yes No If"Yes" gal.. - B Extra Water Authorized by:
< Cy. = N
: Plasticizer Added at Job Site: gal.: cCy...
% Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 5.5 71 84 -
ﬁ Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
T8 - Yes [ JNo [ ] Unknown Yes [ JNo
Location of Concrete Placement: New Parking Area
AGE TEST SPECIMEN SIZE TOTAL LOAD TEST STRENGTH TYPE OF
SPECIMEN |.D. LAB NO DATE RECEIVED IN LAB DATE TESTED (days) DiA (i) AREA (sq i) (pounds) Psl) FRACTURE TESTED BY
A 10/09/23 10/13/23 7 4.02 12.69 58,720 4630 5
B 10/09/23 11/03/23 28
C 10/09/23 11/03/23 28
D 10/09/23 HOLD H
E
F
G
REMARKS: T T
M MR \
» ~ i’ p
K‘\_ o ™~ |~ P "‘ .’
The test results presented in this report are specific only to the samples tested at the time of | voo Typee 2 Type 3 .
testing, The tesl was performed in accordance with generally accep thods and standard Ponnaplviords Ahechdnn i i e oo B semerd et e gt
Since material conditions can vary between tes locations and change with time, sound judgementl ki T e e d bt it nd
should be exercised with time, sound judgernent should be exercised with regard 1o the use and
Interpratation of the data. This report shall nol be reproduced withaut prior approval of the author ‘ Vi PNy
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FILE NO.:
CAL-TECH TESTING, INC. 23-00207-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 » (386) 755-3633  Fax (386)752-5456 39
2907 Spring Glen Road, Jacksonville, FL 32207 - (904)381-8901 « Fax (904)381-8902 LAB NO.: 496
Ry COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase |1
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
& Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 .
o days: 28
g Mix Type:
5 Normal Wt. [] Lightweight [ Mortar Mix  [] Pump Mix  [] Grout [] Other:
g Plasticizer Added: [ Yes No If "Yes", [JAtPlant [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/06/23 2:39 AM 3:15 AM M. Hopkins
E Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 72 144742 10 Dark
S Extra Water Added at Job Site: [ Yes No If"Yes" gal.: - _ |Extra Water Authorized by:
< Cy.l == .
: Plasticizer Added at Job Site: gal.: c.y.:
¢=u Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 5 70 83 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
T8 - Yes [JNe¢ [ ] Unknown Yes [ ]No
Location of Concrete Placement: New Parking Area
SPECIMEN 1.0 LAB NO DATE RECEIVED INLAB|  DATE TESTED (:;':) DIATE(i?; SPECL”;’: ffm ) To(xtnﬁ;":’ TEST ZT:SNGTH F;YAZETS;E TESTED BY
A 10/09/23 10/13/23 7 4.02 12.69 61,330 4830 4
B 10/09/23 11/03/23 | 28
C 10/09/23 11/03/23 | 28
D 10/09/23 HOLD H
E
F
G

REMARKS:

The test results presenled in his report are specific only to the samples tested at the time of
testing, The test was performed in accordance with generally accepted melhods and siandards
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Since material conditions can vary between iest locations and change with time, sound judgement g ] et T e
should be exercised with time, sound judgement should be exercised with regard 1o the use and
interpretation of the data. This report shall not be reproduced without prior approval of the author. ?"'—"'-‘:q
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FILE NO.:
CAL-TECH TESTING, INC. 230026701
ENGINEERING & TESTING LABORATORY SIEINDER SEENO:
P.O. Box 1625 Lake City, FL 32056 ¢ (386) 755-3633 » Fax (386)752-5456 40
2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 - Fax (904)381-8902 LAB NO.: 497
eorrcaea COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client; Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase IlI
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
E Specified Strength for Structure: Slump (inches): Air Content (percent):
L4 psi: 4000 46 -
(@] days: 28
5 Mix Type:
& Normal Wt. ] Lightweight [ ] Mortar Mix  [_] Pump Mix [ ] Grout [1 other:
g Plasticizer Added; [ ves No If "Yes", [J At Plant  [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/06/23 3:08 AM 3:45 AM M. Hopkins
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 62 144746 10 Dark
S Extra Water Added at Job Site: [ Yes No [f"Yes" gal.. - Extra Water Authorized by:
< Cy.. = N
_;' Plasticizer Added at Job Site: gal.: cy.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 5 71 84 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
w - Yes [ ]No [ ] Unknown Yes [ ]No
Location of Concrete Placement: New Parking Area
SPECIMEN |.D. LAB NO. DATE RECEIVED IN LAB DATE TESTED (:;3),: DIATE(:I; SPEC}L’:‘;’: ?sIcZ|E|n) To(;ﬁtn:‘z;\D TEsT (SDT?ENGTH F;T\'ZE'L?;E TESTED BY
A 10/09/23 10/13/23 7 4.02 12.69 57,860 4560 4
B 10/09/23 11/03/23 28
C 10/09/23 11/03/23 28
D 10/09/23 HOLD H
E
F
G
REMARKS: ‘ — “"5\:7 i~ 28 l U\}
)
/)Kn_\‘ .~ |~ '“\\_“ L '.1\\ /i}\

The test results presented in this report are specific only 1o the samples tested at the time of
testing. The test was performed in accordance with generally accepted methods and standards
Since material conditions can vary between tesl iocations and change with time, sound judgement
shouid be exercised with time, sound judgement should be exercised with regard 1o ihe use and
interpretation of the data. This report shall not be reproduced without prior approval of the author.

|  Reasonably weol-Torrmed
cones on both onda,

Type 1

nan 1 In. (25 mm] of
through ceps

cracking

Typa 2

lass
through caps, No el

VWaell-fonmed cone on one
ona, vertical cracks running

defuied cone on other end

Tyoe 3
Columner verlicel cracking
hrough both ends. Do well-

forrmed cones

e
o
| S

Respectfully Submitted, T / -/ > ‘? E’
. : AT No.65850 & |
CAL-TECH TESTING, INC. Reviewed By: e
Licensed, Flitd’a No'-‘*,, 65 0* '_*‘__5.
/l Datet1C/tT [ETATE OF Telf

“. S &S
ALoRIOP &
6:51 Tisnnnn® \

S 10 NAL E\“\“\,\

RZDTTITRTI

RN



FILE NO.:
CAL-TECH TESTING, INC. 23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 - (386) 755-3633 » Fax (386)752-5456 41
2907 Spring Glen Road, Jacksonville, FL. 32207 » (904)381-8901 » Fax (904)381-8902 LAB NO.: 498
o~ -
“oriamcay COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase lll
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
= Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 4-6 .
[a] days: 28
5 Mix Type:
& Normal Wt. [ Lightweight [ Mortar Mix ] Pump Mix [ ] Grout [] other:
g Plasticizer Added: [ Yes No If "Yes", (] AtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/06/23 3:47 AM 4:20 AM M. Hopkins
g Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
=
< 73 144752 10 Dark
Q [Extra Water Added at Job Site: Yes 7INo If"Yes" gal.. - Extra Water Authorized by:
o [/]
< Cy.. = .
; Plasticizer Added at Job Site: gal.: c.y.:
5 Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 5.5 72 85 ===
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
TS —-— Yes [ No  [] Unknown Yes [ ]No
Location of Concrete Placement: New Parking Area
SPECIMEN 1D, LAB NO. DATE RECEIVED INLAB|  DATE TESTED (:S):) DI:'ZT) SPEC}L";E\ fsfein ) TO(TP:EH';C:;‘D TEST ;TSNGTH F&ZiS:E TESTED BY
A 10/09/23 10/13/23 7 4.02 12.69 59,660 4700 4
B 10/09/23 11/03/23 28
C 10/09/23 11/03/23 28
D 10/09/23 HOLD H
E
F
G
REMARKS: B e e — i
S <[] [T \
}/ "\._‘ - \ |~ ‘Jt_\_ \
The test results presented in this report are specific only to the samples tested at the time of Type 1 Typre = Type 3 .
testing. The tesl was performed in accordance with generally accepled methods and standards conas on ot anda aes Pl ey B apli R NSrmeuy il mlpivegontlc
Since malerial conditions can vary between test locations and change with time, sound j 1L G TN e drouGh e baioddio i
should be exercised with time, sound judgement should be exercised with regard to the use and
inlerpretation of the data. This repori shall not be reproduced without prior approval of the author [~
\“ < “uun :m.e,_,JI
GHEEAR pomtare: st ne Sice tracicfand Wb or R -
TR R ?\*“ (CEN """“1{% %,
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CAL-TECH TESTING, INC. Reviewed By: ZM No. 65550 LB
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FILE NO.:
CAL-TECH TESTING, INC. 23-00287-01
ENGINEERING & TESTING LABORATORY CYLINDER SETNO
P.O. Box 1625 Lake City, FL 32056 * (386) 755-3633 « Fax (386)752-5456 42
2907 Spring Glen Road, Jacksonville, FL 32207 » (904)381-8901 « Fax (904)381-8902 LAB NO.: 499
.'_‘; t -y
“Ctecumens COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Il|
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
E Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 -
(a] days: 28
5 Mix Type:
b Normal Wt. [ Lightweight (] Mortar Mix [ Pump Mix [ ] Grout [] Other:
g Plasticizer Added: [ Yes No If "Yes", [JAtpiant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/06/23 4:44 AM 5:17 AM M. Hopkins
< [Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
[y
< 68 144758 10 Dark
Q [Extra Water Added at Job Site: Yes /I|No If"Yes" gal. -— Extra Water Authorized by:
0 4] _
< Gy - N
: Plasticizer Added at Job Site: gal. C.y.:
‘l:‘i Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 [Wet Weight (p.c.f.):
a --- 73 86 -—
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
T8 - Yes [ JNo [ ]Unknown Yes [ |No
Location of Concrete Placement: New Parking Area
SPECIMEN LD. LAB NO DATE RECEIVED IN LAB DATE TESTED (:Syi) D|:fli1; SPECL";EEP:ZIEEM ) Tc{;:tnl;c:;AD e (SpT:IE)NGTH F;:ziS;E TESTED BY
A 10/09/23 10/13/23 7 4.02 12.69 52,420 4130 5
B 10/09/23 11/03/23 28
Cc 10/09/23 11/03/23 28
D 10/09/23 HOLD H
E
F
G
REMARKS: —— I=—= _ -
- s
™~ : // ‘\“-\ w L\‘ 5\
The test results presented in this report are specific only to the samples tesled at the time of Ty Tygre 2 Typres 3
festing. The tesi was performed in accordance wilh generally accepted methods and standards behusiisich g e e s A s
Since malerial conditions can vary between lest locations and change with lime, sound judgement aman e s mml et Bl llborl el g el AL
should be exercised wilh time, sound judgement should be exercised with regard lo the use and
inferpretation of the data. This report shall not be reproduced without prior approval of the author [ [~
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FILE NO.:
CAL-TECH TESTING, INC. 230026701
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 » (386) 755-3633 » Fax (386)752-5456 43
2907 Spring Glen Road, Jacksonvilie, FL 32207 - (904)381-8901 « Fax (904)381-8902 LAB NO.: 502
COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase I
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
S Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 455 .
(o] days: 28
(ZD Mix Type:
b Normal Wt. [] Lightweight [ Mortar Mix ~ [] Pump Mix [ ] Grout [ other:
uo" Plasticizer Added: [] Yes No If "Yes", [ AtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/10/23 - 2:32 AM M. Hopkins
f_t Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< -- - 10 Dark
2 Extra Water Added at Job Site: [ Yes No If"Yes" gal. - |Extra Water Authorized by:
< C.y.. = .
;' Plasticizer Added at Job Site: gal.: C.y.[!
% Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 5.5 53 - ——
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
w - Yes [INo  [] Unknown Yes [ |No
Location of Concrete Placement: Concrete Pavement
SPECIMEN |.D. LAB NO DATE RECEIVED IN LAB DATE TESTED (:;E) DIATTEiT) SPECI‘;EET\?SIEEM ) To(;:tn:c:;\D TEST (SPTSIE)NGTH F‘I;T\F(’:['EI'LCJ)RFE TESTED BY
A 10/11/23 10/17/23 7 4.02 12.69 43,830 3450 5
B 10/11/23 11/07/23 28
C 10/11/23 11/07/23 28
D 10/11/23 HOLD H
E
F
G

REMARKS:

The test results presented in this report are specific only to the samples tested at the time of
lesting  The test was performed in accordance wilh generally accepied metheds and standards

should be exercised with time, sound judgement should be exercised with regard to the use and
interpretation of the data, This report shall not be reproduced without prior approval of the author,

Respectfully Submitted,
CAL-TECH TESTING, INC.

Since material condilions can vary between test locations and change with fime, sound judgement
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CAL-TECH TESTING, INC.

FILE NO.:

o 23-00297-01
3 . ENGINEERING & TESTING LABORATORY CYLINDER SET NO:
P.O. Box 1625 Lake City, FL 32056 * (386) 755-3633 = Fax (386)752-5456 44
% 5 2907 Spring Glen Road, Jacksonville, FL 32207 - (904)381-8901 = Fax (904)381-8902 LAB NO.: 503
) 5
pRXorrrocty COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase |I|
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
E Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 4-6 -
(] days: 28
% Mix Type:
o Normal Wt. [] Lightweight [ Mortar Mix ~ [] Pump Mix [ ] Grout [] other:
g' Plasticizer Added: ] Yes No If "Yes", [Jatpant [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/10/23 - 3:10 AM M. Hopkins
S Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< - - 10 Dark
g Extra Water Added at Job Site: [ Yes No If"Yes" gal.. - B Extra Water Authorized by:
< Cy.. = .
_;' Plasticizer Added at Job Site: gal.: c.y..
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 5.5 53 - -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
T8 - Yes [ JNo [ ] Unknown Yes [ ]No
Location of Concrete Placement: Concrete Pavement
SPECIMEN [.D. LAB NO DATE RECEIVED IN LAB DATE TESTED (::J;E) DIATTE: SPECL'\";EEP: ?:fn ) Tcg:tﬂ'jz;m TEsT (?)T?SNGTH F;YAPCE'S;E TESTED BY
A 10/11/23 10/17/23 7 4.02 12.69 49,390 3890 5
B 10/11/23 11/07/23 28
Cc 10/11/23 11/07/23 28
D 10/11/23 HOLD H
E
F
G
REMARKS: — %A e - =
A X IR W\
N 7N N Y \

The test resulls presented in this report are specific only to the samples tested at the time of
testing. The test was performed in accordance with generally accepted methods and standards.
Since material conditions can vary between test locations and change wilh time, sound judgement

should be exercised wilh lime, sound juds

should be

wilh regard 1o the use and
interpretation of the data. This report shall not be reproduced without prior approval of the author.
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CAL-TECH TESTING, INC. Reviewed By: ~ : o -
Licensed, : ' :
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CAL-TECH TESTING, INC.

FILE NO.:

The test results presented in this report are specific only to lhe samples lested at the time of
lesting. The test was performed in accordance with generally accepted methods and standards
Since material conditions can vary between test locations and change with time, sound judgement

T 2

Type 1 yPe
Wal-formed comne on one

Reasonably wol-tormed
cones on both snds, less
than 1 in. [25 mm] of
eracking through caps

through «mpn, no well-

shuuld be exercised with time, sound judgement should be exercised wilh regard to the use and

interpretation of the data, This report shall not be reproduced without prior approval of the author,

Respectfully Submitted,
CAL-TECH TESTING, INC.

ond, vertical cracks running

23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL. 32056 « (386) 755-3633 « Fax (386)752-5456 45
2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 = Fax (904)381-8902 LAB NO.: 504
ot COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase !l
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
E Specified Strength for Structure: Slump (inches): Air Content {percent):
< psi: 4000 46 .
(=] days: 28
(ZD Mix Type:
b Normal Wt. [] Lightweight (] Mortar Mix [ Pump Mix [ ] Grout [] other:
g Plasticizer Added: [ Yes No If "Yes", CJatPlant [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/10/23 .- 3:35 AM M. Hopkins
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< - - 10 Dark
g Extra Water Added at Job Site: [ Yes No If"Yes" gal: - Extra Water Authorized by:
Py CY.. = _
;' Plasticizer Added at Job Site: gal.: C.y.:
% Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 (Wet Weight (p.c.f.):
a 5.5 54 —- -
d Air Content (% by vol.):  ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
e == Yes [INo [ ] Unknown Yes [ |No
Location of Concrete Placement: Concrete Pavement
SPECIMEN | D LAB NO DATE RECEIVED INLAB|  DATE TESTED (235) DIATEU?; SPEG:';Z': ?:Em - T‘)(Tp';:n"dcs’)w TEST (SPT:SNGTH F;\;?n?:E TESTED BY
A 10/11/23 10/17/23 7 4.02 12.69 46,260 3650 5
B 10/11/23 11/07/23 28
C 10/11/23 11/07/23 28
D 10/11/23 HOLD H
E
F
G
REMARKS: — I—= 1t sml
S X A i
L7 N i 3 s - U i}\
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FILE NO.:
CAL-TECH TESTING, INC. 23-00207-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 = (386) 755-3633 » Fax (386)752-5456 46
2907 Spring Glen Road, Jacksonville, FL 32207 » (904)381-8901 « Fax (904)381-8902 LAB NO.: 505
o COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Il|
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
s Specified Strength for Structure: Stump (inches): Air Content (percent):
< psi: 4000 46 -
(=] days: 28
(ZD Mix Type:
o Normal Wt. [] Lightweight (] Mortar Mix ] Pump Mix [ ] Grout [ other:
uQJ Plasticizer Added: [ Yes No If "Yes", [] AtPlant  [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/10/23 - 4:00 AM M. Hopkins
S Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< — - 10 Dark
g Extra Water Added at Job Site: [ Yes No If"Yes" gal.. - Extra Water Authorized by:
< cy.: = .
: Plaslicizer Added at Job Site: gal.: c.y.:
% Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
6 55 - —-
o
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
(T8 - Yes [JNo [ ] Unknown Yes [ |No
Location of Concrete Placement: Concrete Pavement
SPECIMEN 1.D. LAB NO. DATE RECEIVED IN LAB|  DATE TESTED (d"fyi) Dl:fi: SPECI';EE’SS‘EEM > Tc’g:tﬂ';‘z)‘m TEsT (T:S”GT“ F;YAZETSFEE TESTED BY
10/11/23 10/17/23 7 4.02 12.69 42,760 3370 3
10/11/23 11/07/23 28
10/11/23 11/07/23 28
10/11/23 HOLD H

O|mmg|Olm >

REMARKS:

Respectfully Submitted,
CAL-TECH TESTING, INC.

Tha test results presented in this report are specific only to the samples tested at the lime of
testing. The test was performed in accordance with generally accepted methods and standards
Since material conditions can vary between test locations and change with time, sound jud

e EES

> S

i

should be exercised with lime, sound judgement should be exercised with regard to the use and
interpredation of the data This report shall not be reproduced without prior approval of the authar.

Wal-fanrmed conve on one
end. vertical cracks runnmg
through caps, No wel—
dufined corne on other end

Type 2

Colurnner vertical crescking
throough both ends.
foorn

i}

o well-

, [~ 7]
\ ‘\mll mm.-,m
- 7 \o“‘\ "”fz,
Twpes 4 Tyim 5 \\‘ 4"" lvv-' ’ ,’
TR R S CENSEAY
dintinguimh from Type 1 . 2
{ W o esB50 %y 2
JWE ~i  No. R
Reviewed By: /s/ ' *_ t E
Licensed, Fidida No3 X, ] s
: Date A1 $ 3
o =~
[ %O, ek or10% é-’"
1,’ é\ ......... (3 o
’!,,”:S' S }f O N \- E_ ‘\\\\
L1y

T



FILE NO.:
CAL-TECH TESTING, INC. 23-00207-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 - (386) 755-3633 * Fax {386)752-5456 47
2907 Spring Glen Road, Jacksonville, FL 32207 - (904)381-8901 « Fax (904)381-8902 LAB NO.: 506
e i
ot COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase I
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
'<_t Specified Strength for Structure: Slump (inches): Air Content (percent):
L4 psi: 4000 46 oo
[a) days: 28
(zD Mix Type:
b Normal Wt. [] Lightweight (I Mortar Mix  [] Pump Mix [ ] Grout [] other:
"'Q'I Plasticizer Added: [ Yes No If "Yes", (] AtPlant  [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/10/23 - 4:30 AM M. Hopkins
E Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< - - 10 Dark
g Extra Water Added at Job Site: [ es No If"Yes" gal.: - Extra Water Authorized by:
< [T B
_‘; Plasticizer Added at Job Site: gal.: c.y.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 5.75 55 - -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-38:
[ - Yes [ JNo [ ] Unknown Yes [ |No
Location of Concrete Placement: Concrete Pavement
SPECIMEN |D. LAB NO. DATE RECEIVED INLAB|  DATE TESTED (:fy':) Dl:iﬁ; SPECL“;T;’:\?:?“.) Tc’(Tp’;';n';‘z;‘D TEST ;T_:F)NGT” F;Ii'iﬁ’;E TESTED BY
10/11/23 10/17/23 7 4.02 12.69 50,250 3960 5

10/11/23 11/07/23 | 28

10/11/23 11/07/23 | 28

10/11/23 HOLD H

OlmmiglOo|wlp

REMARKS

The test results presented in this report are specific only to the samples tested at the time of
testing, The test was performed in accordance with generally accepted methods and standards.

——] [=—<1n 2=

> P

Since material conditions can vary between test locations and change with time, sound judgement
should be exercised with time, sound judgement should be exercised with regard fo the use and
interpretation of the data. This report shall not be reproduced wilhout prior approval of the authar.

Respectfully Submitted,
CAL-TECH TESTING, INC.

voe 1
Reasonably wal-Tormed
conaes on both ands, lass

than 1 In. [25 mm] of
cracking through caps

.

Type a4

Cragosal fraciure with no
crmcking throuEh o

Baage wilby bamieener lo

itimtirvgaint froen ¥ ypes 4

mm)

ENpIAt

Type 2

Waell-formea cone on one
ena. vertical cracka running
through caps. no vwell-
defred cone on other end

Tw ™
Sede fract =

bottom {oaiar o

WBn o

Reviewed By:

Licensed,

7#

Fi

Type 3
Columnar verticsl cracking
hrougn both ends. no well-

tormed cones




CAL-TECH TESTING, INC e
) . 23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056  (386) 755-3633 « Fax (386)752-5456 48
2907 Spring Glen Road, Jacksonville, FL 32207 » (304)381-8901 » Fax (904)381-8602 LAB NO.: 507
ormmen COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase ||
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
& Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 -
(a] days: 28
% Mix Type:
b Normal Wt. [T Lightweight [ Mortar Mix ~ [] Pump Mix [ ] Grout [] Other:
'é' Plasticizer Added: [ Yes No If "Yes", (] AtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/10/23 - 6:30 AM M. Hopkins
& Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< - - 10 Dark
S Extra Water Added at Job Site: [ Yes No [f"Yes" gal.: - Extra Water Authorized by:
< C.y.. == N
_T; Plasticizer Added at Job Site: gal.: C.y.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
o 6.25 57 - -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-30:
T - Yes [INo [ Unknown Yes [ JNo
Location of Concrete Placement: Concrete Pavement
SPECIMEN LD, LAB NO DATE RECEIVED IN LAB|  DATE TESTED (':;‘; DIATTET) SPECL“;E; Z':Em ; TO(Z‘O"E”‘;‘E;"D TEST ZT:*IE)NGTH FLXZETS:E TESTED BY
A 10/11/23 10/17/23 7 4.02 12.69 51,090 4030 5
B 10/11/23 11/07/23 28
C 10/11/23 11/07/23 28
D 10/11/23 HOLD H
E
F
G

REMARKS:

—_—

4

.

=

Heasonodly wall-tormead

The test results presented in this report are specific only to the samples tested at the time of

lesting. The test was performed in with g Il r

and slandards.

should be exercised with time, sound j should be

Respectfully Submitted,
CAL-TECH TESTING, INC.

Since material conditions can vary between test Iocatmns and change with fime, sound judgement
with regard to the use and
interpratation of the data. This report shall not be repreduced without prior approvai of the author
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CAL-TECH TESTING, INC.

FILE NO.:

23-00297-01

ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 » (386) 755-3633 » Fax (386)752-5456 49
2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 = Fax (904)381-8902 LAB NO.: 511
o ricamen COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase lIl
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
E Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 4-5.5
(a] days: 28
% Mix Type:
& Normal Wt. [ Lightweight (I Mortar Mix ~ [_] Pump Mix [ ] Grout (] other:
g Plasticizer Added: [] Yes No If "Yes", (Jatplant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: S.ampled By:
10/11/23 - 1:30 AM M. Hopkins
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< s 10 -
g Extra Water Added at Job Site: [ Yes No If'"Yes" gal.: - Extra Water Authorized by:
< Cy.. === -
;' Plasticizer Added at Job Site: gal.: Cy.l
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 5.5 65 75 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
w - Yes [JNo [ ] Unknown Yes [ ]No
Location of Concrete Placement: Concrete Pavement
SPECIMEN |.D. LAB NO DATE RECEIVED INLAB|  DATE TESTED (::;E) DIATEiT) = ECX;Z'; f: Ein ) TO(;';‘I'J‘H":S’;‘D Test ZT:SNGTH F&Zﬁg& TESTED BY
A 10/11/23 10/18/23 7 4.02 12.69 51,310 4040 3
B 10/11/23 11/08/23 28
C 10/11/23 11/08/23 28
D 10/11/23 HOLD H
E
F
G

REMARKS:

The test results presented in this report are specific only to the samples {ested at the time of
lzsting. The test was performed in d with g pted melhods and slandards
Since material conditions can vary between test locations and change with time, sound judgement
should be exercised with time, sound juds should be with regard to the use and
interpretation of the data. This report shall not be reproduced without prior approval of the author

Respectfully Submitted,
CAL-TECH TESTING, INC.
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FILE NO.:
CAL-TECH TESTING, INC. 230029701
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 - (386) 755-3633 « Fax (386)752-5456 50
2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 « Fax (904)381-8902 LAB NO.: 512
o COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase IlI
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
f_t Specified Strength for Structure: Slump (inches): Air Content (percent):
< ps; 4000 455 s
o days: 28 ’
5 Mix Type:
b Normal Wt. [] Lightweight [J Mortar Mix [ PumpMix [ ] Grout (] Cther:
l"':" Plasticizer Added: [] Yes No If "Yes", [JAtpPiant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/111/23 1:51 AM 2:30 AM M. Hopkins
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 55 144849 10 Dark
g Extra Water Added at Job Site: [ Yes No If"Yes" gal: - - _ |Extra Water Authorized by:
b Cy.. == .
_: Plasticizer Added at Job Site: gal.: C.y.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 5.5 63
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
TH — Yes [ INo [ ] Unknown Yes [ |No
Location of Concrete Placement: Concrete Pavement
SPECIMEN |D. LAB NO DATE RECEIVED IN LA8|  DATE TESTED (:35) DI:T: T) SPEC;";Z:\?:EM_) T"(x:n';‘:)w TEST (‘:‘)TSI_E)NGTH F;XF;S:E TESTED BY
A 10/12/23 10/18/23 7 4.02 12.69 52,690 4150 4
B 10/12/23 11/08/23 28
C 10/12/23 11/08/23 28
D 10/12/23 HOLD H
E
F
G
REMARKS: —f |[=—=1n @3 mm
N !
> 1 |
I 4 l 3
The test results presented in this report are specific only to the samples tested at the time of Type 1 Type 2 Typo 3 .
testing The lest was performed in accordance wilh generally accepted methods and standards AR A o, e vorleel i rare P i Crcwing
Since material conditions can vary between tesl locations and change wilh fime, sound judgement i i) ot -ttt e et R g B fomed cones |
should be exercised wilh lime, sound judy 1t shouid be ised with regard 1o the use and |
interpretaticn of the dala. This report shall not be reproduced without prior approval of the author ‘
N
", 3 “‘“lllil '””Iq ‘
\“ 2 1,
Cri it Sucte fractargd /u:m ar \‘\\\ e' Sy te. 'rQ 'I
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Respectfully Submitted, s .‘V 2
CAL-TECH TESTING, INC. No. 855 50 % 2

;,’ S‘(ON \_¢

J LA
hrrnnn?



CAL-TECH TESTING, INC.

FILE NO.:
23-00297-01

3 &. ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
’ P.O. Box 1625 Lake City, FL 32056  (386) 755-3633 » Fax (386)752-5456 51
é‘ ; 2 2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 - Fax (904)381-8902 LAB NO.: 513
e
g i
CrECunca COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase l|
Project Location: Lake City, FL
Project Contractor:; Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
|<_£ Specified Strength for Structure: Slump (inches): Air Content (percent);
< psi: _ 4000 455 -
Q days: 28 ’
5 Mix Type:
b Normal Wt [ Lightweight [IMortar Mix [ Pump Mix [ ] Grout [] other:
g Plasticizer Added: ] Yes No If "Yes", [JAtpPiant [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/11/23 - 3:10 AM M. Hopkins
'E Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< - === 10 Dark
g Extra Water Added at Job Site: [ Yes No If"Yes" gal: -- Extra Water Authorized by:
< cy.. - _
%‘ Plasticizer Added at Job Site: gal.: cy.:
‘Cu Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
o 5 66 75 -
d Air Content (% by vol.: ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
i - Yes [INo [ ] Uunknown Yes [ ]No
Location of Concrete Placement: Concrete Pavement
SPECIMEN |.D. LAB NO DATE RECEIVED IN LAB DATE TESTED (:aGy'i) DIATTiT; SPEC;&;:?stm ) TO(L:En:ZfD TEST (SpT:SNGTH F;/YRZI::I'SIIR:E TESTED BY
A 10/12/23 10/18/23 7 4.02 12.69 57,600 4540 4
B 10/12/23 11/08/23 28
C 10/12/23 11/08/23 28
D 10/12/23 HOLD H
E
F
G
REMARKS: ] T v, A et ,
X n \
/ P A g
>} A P )
The test results presented in this report are specific only to the samples tesied at the time of Type 1 Ty = Type 3
tasting. The lest was performed in accordance wilh generally accepted methods and standards, | ESasonshly Ialllammed. WPty b i e ﬁ;&%m:ﬂi:“x:‘f

Since malerial conditions can vary between test localions and change with lime, sound judgement
should be exercised with lime, sound jud 1L should be with regard to the use and
|Imarpretatian of the data. This report shall nol be reproduced withoul prior approval of the author

Respectfully Submitted,
CAL-TECH TESTING, INC.
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CAL-TECH TESTING, INC. [ , 00

ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.0. Box 1625 Lake City, FL 32056 « (386) 755-3633 « Fax (386)752-5456 52
2907 Spring Glen Road, Jacksonwille, FL 32207 » (904)381-8901 = Fax (904)381-8902 LAB NO.: 514

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase |lI
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
S Specified Strength for Structure: Slump {inches): Air Content (percent):
=4 psi: 4000 ) -
o days: 28 4-8.5
g Mix Type:
& Normal Wt. ] Lightweight [ Mortar Mix ~ [] Pump Mix [ ] Grout [[] other:
un" Plasticizer Added: [7ves No if "Yes", ] At Plant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/11/23 - 4:10 AM M. Hopkins
<L |Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
[
< - -— 10 Dark
S Extra Water Added at Job Site: []Yes No If"Yes" gal.: = Extra Water Authorized by:
Py C.y.. === .
: Plasticizer Added at Job Site: gal.: Cy.
% Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
o) 5 67 — ai
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
i - Yes [ JNo [ ] Unknown Yes [ ]No
Location of Concrete Placement: Concrete Pavement
SPECIMEN 1D, LAB NO DATE RECEIVED INL4B|  DATE TESTED (:aGyS) 5 ATT:\E SPECLN:EE‘\; (ss'inn ; To(zl"'n'fs’;m TEST (SPT,E)NGT“ F;;’ZETSRFE TESTED BY
A 10/12/23 10/18/23 7 4.02 12.69 55,330 4360 4
B 10/12/23 11/08/23 28
C 10/12/23 11/08/23 28
D 10/12/23 HOLD H
E
F
G
REMARKS: — !.-\;‘ T .
b P )
‘.\. / [
L~ . b ~]

The test results presented in this report are specific only to the samples tested at the time of Type 1 Typa 2 > .
Reasonatly woll-tornmed Wali-formeda cone on one Calurmner verlicel craching

lesting. The test was performed in accordance wilh generally pted methods and dard; cones on both onds, loss end. vertical cracks running Mrough both ands, No weti-
Since material conditions can vary between test locations and change with fime. sound judgement g o ot I A ey i ol o eones
shouid be exercised with time, sound judg should ba ised with regard to the use and

interpretation of the data. This report shall not be reproduced without prior approval of the author
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Respectfully Submitted,
CAL-TECH TESTING, INC. Reviewed By:
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CAL-TECH TESTING, INC. ™" e

ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 * (386) 755-3633 « Fax (386)752-5456 53
2907 Spring Glen Road, Jacksonville, FL 32207 - (904)381-8301 « Fax (904)381-8902 LAB NO.: 515

Ry COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase !lI
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier; Columbia Ready Mix Concrete Report Date:
S Specified Strength for Structure: Slump {inches): Air Content {percent):
< psi: 4000 455 —
(m] days: 28 )
5 Mix Type:
P Normal Wt [ Lightweight [ Mortar Mix ~ [] PumpMix [ ] Grout [] other:
un" Plasticizer Added: [ Yes No if "Yes", (] AtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
10/11/23 4:08 AM 4:20 AM M. Hopkins
E Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 62 144863 10 Dark
S Extra Water Added at Job Site: [ yes No If"Yes" gal: - - Extra Water Authorized by:
< CY.l = .
;' Plasticizer Added at Job Site: gal.: C.y.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a - 66 - -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
o - Yes [INo  [] Unknown Yes [ INo
Location of Concrete Placement: Concrete Pavement
SPECIMEN 1.D. LAB NO DATE RECEIVED IN LAB|  DATE TESTED (:SE) 5 :Zﬁ: SPEC:\";E; T:Ein ; T‘:'(Tp:l';n';‘:)w TEsT ("“;TIE)NGTH FTRYA';ETS;E TESTED BY
A 10/12/23 10/18/23 7 4.02 12.69 52,910 4170 4
B 10/12/23 11/08/23 28
C 10/12/23 11/08/23 28
D 10/12/23 HOLD H
E
F
G
REMARKS: —] [——< I In (23 mmy ‘ 1
N X i u
/-A'\\ v S R
The test results presented in this report are specific only to the samples lested at the time of i Type 1 Type =2 Type 3
testing. The test was performed in accordance with generally accepted methods and standards | :,nLT::: T;;;: 2’-'.3: 'T::“, .,f".‘;"",.’:.".;':.‘l fﬁ:‘-:.fi::.—:":u g?‘n:'n‘-:‘a::m un?::‘.‘l‘l,—
Since material conditions can vary between test locations and change with time, sound judgement R e L or S onmed cones
should be exercised with time, sound judgement should be exercised with regard to the use and
interpretation of the data, This report shail not be reproduced without prior approval of the author. Va > ~
““ullll "”H”
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Respectfully Submitted, S ) E

CAL-TECH TESTING, INC.
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